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MICROLAB TESTING PRIVATE LIMITED
An ISO/IEC 17025 MIATERIAL TESTING LABORATORY
Accredited by NABL vide Certificate Number TC-14728

M' I c R U L A B D25, Ambattur Industrial Estate, Chennai — 600058
8 &5 ph:044-26242525/044-26244399,

We Value Te : S :
i Email: cre@microlabtesting.com
Web: www.microlabtesting.com

WY

Test Report

; TC1472825000018414F

Customer: Report No.: TR/24-25/7367-1
M/s. IC Valvulas India Private Limited Report Date: 14-03-2025
No: 143, 1st Main Road, Industrial Estate, Perungudi Customer Ref. No.: DC2425002013
,City:Chennai 600096

Ref. Date 07-03-2025

Sample Received Date: 10-03-2025

Date Of Completion: 13-03-2025

Samples drawn by Customer :
Sample Description: Test Bar, Heat No: SFGOOélP/Material: F317, SP-Code: SP-314, PO No: SC-2425002567

Discipline : Chemical, Group : CORROSION TESTING 6 T

INTERGRANULAR CORROSION TEST (PRACTICE-E Test Method : ASTM A262:2015 (2021)

Verified By: N THINESH KANNAN Tested on : 12-03-2025 to 13-03-2025
Test Parameters Result

Test Solution Copper — Copper Sulfate — 16% Sulfuric Acid

Test Specimen Size (mm) L:109.50 x W:19.98 x Thk:8.04 il

Total Surface Area of the specimen (cm?)  64.5766

Start of Boiling : - 12.03.2025 (05.00 pm)

End of Boiling ~-+-+13.03.2025 (09.00 am)

Duration of Test | 'j16 Hours

Bend Test - 1T /180 Degree

Evaluation _' VCracks and Fissures not Observed at 20x Magnification. Intergranular

attack not Observed at 250x Magnification

Photographs The Macro and Micro photographs are enclosed

JC Valvulas India Pvt. Ltd.
Chennai, Tamil Nadu, India
Verified & Accepted
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NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise slated * Laboratory reports Ihe statements of Conformity lo material specification as per Decision Rule 1, Non Conformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.
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: MICROLAB TESTING PRIVATE LIMITED
An ISOfIEC 17025 MATERIAL TESTING LABORATORY
¥ Accredited by NABL vide Certificate Number TC-14728

' c R U L A B D25, Ambattur Industrial Estate, Chennai — 600058
(UL Ph: 044-26242525/044-26244399,

Email; cre@microlabtesting.com
Web: www.microl

labtesting.com

TC-14728

TC1472825000018414F
TR/24-25/7367-1 Dt- 14-03-2025

For MICROLAB

&

K. Mathan Kumar
Head, Corrosion & Polymer Department

Authorized Signatory

End of Test Report

JC Valvulas India Put. Ltd.

Chen.nai, Tamil Nadu, India
Verified & Accepted
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NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reporls the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per

Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.
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